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Date of receipt JF: H #H :2020-12-23
Testing period I & H#Y :2020-12-23

Buyer £Fx: — :2020-12-28

Sample description FEFH#EiR: Raxwell H—IR¥ETHEFE /Raxwell powder free disposable Nitrile
Gloves

Test(s) requested ALK = For CE Marking : Yes

Service il 55 A! : EXPRESSHIE4 Previous report BT & Z64 =

Brand / Section /i Jif == Product category 7= /i 2% H =

Season Z=77 - Product type = i S5 i

End use x4 Hi& Ha Test stage WA B :FIRST TEST

Factory name L] 45 = Supplier name L5 75 44 FR .

Factory code T.) 4 :— Exported to 1} 115 ==

1. Conclusion JIiREE 6 :

Tests description 1344 Fx Conformity FF & 14
1 5.1. Dexterity 7% ii% & Level 5
2 5.1. Sizing )X~ None &
3 5.2. Air Leak Test Pass J#id
4 5.2. Water Leak Test Pass J8iT
5 Azo dyes - TextileZi 234 25 B R Gk} Pass i
6 pH - Textile (KCI solution) pH{E-47 444 (EALERER) Pass J83T

Pass: requirements met  Fail: requirements not met  None: no requirement for this test  N/A: not applicable

Wi FFEER R AFFEER T BHEKR N/A: ANidE

Approved by

y % e 15

Henry YAN V& Yvonne MAO FHiElG

Laboratory Manager Senior Analytical Chemical Engineer

The report is issued by CTC Shanghai under its General Conditions printed overleaf. The results shown in this report refer only to the s3
Except by special arrangement, the test items will not be retained by CTC Shanghai for more than 3 months. The test report shall not Bé
except in full, without the written approval of the testing laboratory.

To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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2. Sample description assigned by laboratory 246 EFE AR |

Size ¥k Analyzed product FTilIEE Description iR Sample information £f {5 B
GLOVE

Whole glove

blue nitrile palm(glove)

201213452
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To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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3. GLOVE/
Whole glove
Method Client Requirement Unit Result Conformity
ik BIER b R Fréa
(+)  5.1.Sizing R~ GBI/T 12624-2009
Size X\t 7
Total length of the glove &K J&F mm 235
(+)  5.1. Dexterity RIE & GBI/T 12624-2009
Smallest diameter of the pin picked mm 5.0
upREREERIET /N AR
Performance Levell’: fit 25 2% 5
® 52, Air Leak Test GB 28881-2012 Passifi i
Glove thicknessF£ [ & mm 0.05
Air pressure used to testJlli < JE kPa 3.0
Result4h No air bubbles No air bubbles
® 5.2. Water Leak Test GB 28881-2012 Passi@ it
Result4t No water leak No water leak
blue nitrile palm(glove)
Method Client Requirement Unit Result Conformity
ik BIER b R Fréa
Azo dyes - TextileZi ¥ & GB/T 17592-2011 Passifiy
FEEGeR
Azo dyesZE FI R Z Gk} <30 ma/kg <5
pH - Textile (KCI solution) GB/T 12624-2009 Passifil
pHE-Zim (RAHER)
pH value pH{E 3.5<-<95 7.4

END OF TEST REPORT
- |ERRW -
(+)CNAS accreditation CNAS AT

e The test was carried out by external accredited laboratory, not within their accreditation scope. 'LZ Iﬁ E Eﬁj\@.«if%ig}gi}\ﬁf E':] ﬁ%jj Tli Zﬁ]\ o

Table of Performance Level for Glove

Test Item

Performance Level

o## 1 2 3 4 5

The report is issued by CTC Shanghai

Except by special arrangement, the test items will not be retained by CTC Shanghai

except in full, without the written approval of the testing laboratory.
To conclude the conformity to the requirement, the uncertainty of measurement associated to the test results has not been taken into account.
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- 11.0 9.5 8.0 6.5 5.0

Dexterity (EN 420)

Diameter of pin (in mm)

## Performance level 0 means the glove falls below the minimum performance level for the given individual hazard
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